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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEEBAS 'EN FABRICA Number/NUmero Page / Pagina: Mww www NMN “”WM Mm_
ax
06044175 174
pate/Dia: 15/12/2006
Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order { Cliente Orden - ltem N* Customer's Reference | Referencia del cliente Manufacturer's Weorks Order N° / Confirmacion de Venta
093641/02
Manufacture Process | Proceso de fabricacién, Product Type / Tipo de producto. Surface { Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Mormas o especificaciones.
API S5L/ASTM Al106/ASME SA106/ASTM AS53

,JULIO 1, 2000/99/1995-A95/99B

Steel Grade { Grado de acero.

B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dirmensiens | Dimensiores.
219.10 X 8.20 MM
8 5/8 X 0.322 INCH

Length 7 Longitud,
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 19 WQW\UN

Mominal Weight { Peso Nomina
42.65 RG/M
28.58 LB/FT

TENSILE TEST /

ENSAYOS DE TENSION

Min: Minirum | Minimo

Specimen conditien Specimen dimensions Test Y. S, U.TS. Y.8.
Condicion de la probeta Dimensiones de la probeta lemp Unit / Unidad Unit / Unidad ! Elongation
Heat N* Sample N°f Ls HT | Type Size Area Temp. (KG/MM2 KGE/MM2 urTs b_m@ma_mrﬁ
Colada N° § Muestra N° Tipo Cri Tamafio Seccion de Eul 0.5%
mm mm2 lensayo Required/Requerida Required / Reguerido Required §% in 2 inches
TMin: Thir: Min % = AP
Thax: Thiax:
LMin: 29.50 LMin: 42.18 Max Obt.
"C Liax: LMax: %
31854 |15178 B | AR |[Rec | L 37.40 x 8.80 §329.12 RT 33.61 51.29 0.66 44
31854 (15179 B | AR |Rec | L | 37.50 x 8.10 }303.75 RT 32.32 51.20 0.63 42
Ls: Location of the sample / Localizacion de la muestra B: Body [ Cuerpo U: Upset [ Recalque HT: Heat T ITr Te
Tre: Specimen with heat treatment at laboratory | Probeta tratada en laboratorio NT: ized and Tempered | N lizado y R id. QT: Quenched and Tempered | Templado y Revenido
N: Normalized { Normalizado A: Annealed | Recocido SR: Stress Relief [ Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Rec: Rectangutar [ Rectangular Cyl: Cylindrical | Cilindrica T.5.: Tubular Strip | Segmento Tubular Ori: Orientation [ Orientacion
L: Longitudinal f Longitudinal T: Transverse [ Transversal RT: Room Temy I Temp a Ambient EUL: Extension Under Load Method
UTS: Ultimate tensile strength [ Resistencia Max: Maximum / Maximo Obt: Obtained / Obtenido Y.S.: Yield Strength | Fluencia
LMin: Longitudinal Minimum | Minimo Longitudinal LMax: Longitudinal M I Maximo Longitudinal TMin: Tr Mini | Minimo T) sal TMax: Tr Aaxi I Maximo Trar 1
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697} Veracruz, Ver. México

CERTIFICADO DE PRUEBAS -EN FABRICA Number/Numero Page / Pagina: MMWW www NNM Mwm Mm_
- ax
06044175 214
Date/Dia:  15/12/2006
Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N* Customer’'s Reference | Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
093641/02
{Manufacture Process { Proceso de fabricacién, Product Type / Tipo de preducto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification [ Normas o especificaciones.
API S5L/ASTM Al106/ASME SA106/ASTM AS53

,JULIO 1, 2000/99/1995-A95/99B

Steel Grade | Grado de acero.

B/X42 PSLL

Ends [ Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions { Dimensiones.
219.10 X 8.20 MM
8 5/8 X 0.322 INCH

Length [ Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity { Cantidad. 19 Pcs/pz

Nominal Weight / Peso Nominal

42.65 KG/M

28.58 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required (Requerido HRC Heat! Colada: _ Required /Requerido  HRC
31854 Min. Max. 22.00 31854 Min. Max. 22.00
Isample / Muesra 15178 [End/Ext: Sample { Muestra 15179 |End / Ext:
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 00 175.5 |76.1]78.0 [76.7 1 0D |75.1]75.2]76.0]75.4
Unit/ Unidad MW 76.3 |76.2|76.1 |76.2 Unit / Unidad MW 76.0]76.1[75.4(75.8
HRE D 76.2 |77.2(76.2 |76.5]0.5 HRb iD 74.4174.3]75.1(74.6(1.2
Pipe W° / Tubo N°: lve: & | Pipe N° / Tubo N°: lus: B |gr: Az
Min: Minimum / Minimo ID: Internal Diameter [ Diametro Interno Ls: Location of the sample / Localizacion de la muestra  Tre: Specimen with heat treatment at laboratory / Probeta tratada en laboratorio
Max: Maximum [ Maximo Aver.: Average B: Body / Cuerpo NT: Normalized and Tempered | Normalizado y Revenido A: Annealed | Recocido
0OD: Qutside Di ter | Dia ] Prom.: Promedic U: Upset ! Recalque QT: Quenched and Tempered | Templado y Revenido SR: Stress Relief | Relevado de Esfuerzo
MW: Mid Wall / Centro Var.: Variation | Variacién HT: Heat Treatment | Tr iento Té N: Normalized | Normalizad AR: As Rolled | Sin T i Q: Quenched ! Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS :
Heat N* Sample N° Flattening Test
Colada N* | Muestra N* Ensayo de Aplastamiento
31854 (15178 GOOD/BUENO
31854 15179 GOOD/BUENO
Travth priduets described hare reinued End ments tha tnuirsments i ol ragects. This cerifinate lessued by a comoytetizes svetem #eflit ls valld with electrnic signature., Gn the originel certificate the.trade-mark grean colorerd
Tenaris' is stamped. in case the cwner of the anginal canificats would release 8 copy of 1. he must attest its conformity to the original one, laking upon nimseif the respansibility for any uniawful or not stiowed use. Any andior will b suiby to tha law.
This certificate is not & declaration of anigin nor may it be used as & declaration of erigin
Este documento cedillea que ios productos deseriles agul fuercn mans yio inEp de acusrdo con la ficacién de ref y satisface s : i juerimisntos. Este certficado so emite = ur sistama y &5 vitlido con firma electrénica.  En sl cerlificado original el logotipe
Teraris {verda) estd impresa an la hoja En ceso de que ef posesder del cenificade entregue una fotocopia del misme, deberd garantizar la conformidad con el original, y se hace msponsable por cuaiquier uso ilegal o indebido  Cualguer alteracidn yo falsificacion serd sujeta a Ia loy
- Esta cerlificado no a%, ni puede ser ugade, como una declaracidn de erigen. M DICATIT 040




Tubos de Acero de México, S.A.
K 433.7 Carr, México-Veracruz

Tenaris

Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS .EN FABRICA Number/NUmero Page / Pagina: Mww www NMN “”ww Mm_
) ax
06044175 3/4
Date/Dia:  15/12/2006
Customer /Cliente:.  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ltern N* Customer's Reference | Referencia del cliente Manufacturer's Waerks Order N° { Corfirmacién de Venta
093641/02
Manufacture Process | Proceso de fabricacion Product Type / Tipe de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones. Steel Grade | Grado de acero, Ends | Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A895/99B B/X42 PSL1 BISELADO NORMAL
Dimensions ! Dimensiones. Length / Longitud. Quantity / Cantidad. 19 Pcs/p= Nominal Weight / Peso Nominal
219.10 X 8.20 MM 6.00 / 6.50 MTS . . 42.65 RKG/M
8 5/8 X 0.322 INCH 19.70 / 21.30 FT 28.58 LB/FT
CHEMICAL COMPOSITION / COMPOSICION OUIMICA.
Compaosition, % !/ Composicion %
c Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B N 51 . 52 S3
X100 X 1000 X 10000 X 100
Heat H Maxi 28 | 135 20 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
Colada Min 29 | 10
Sample N° |P Maxj 28 | 135 40 | 15 | 30 | 30 | 400 | 80 | 400 40 15 100
{Muestra N° Min 29 | 10
31854
00001 H 16 67 28 B8 2.6 3.2 13 60 1] 151 20 1z 3 0 1] 16 0 80 4] 31.7 1]
15178 P i9 67 28 7 2.2484.7 12 70 [} 153 23 14 4 0 0 17 0 80 1] 31.5 o
15179 P 18 67 27 8 1.8§4 7.7 13 50 0 145 21 8 3 1] 1] 22 4 B8O 4] 25.3 4]
H: Heat | Colada P: Product | Producto ﬁ
51:5UMA Nb+V+Ti 52:5UMA smic...nw...zm...n:‘.( 53:5UMA Nb+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |

Pressure { Presion Time/ Tiempo Results / Resultado

Unit/ Unidad. Waluel Valor Seconds / Segundos

PSI 2350 5 satisfactory / Satisfactorio

= A L : - SUPPLEMENTARY INFORMATION /
Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidn de acero.

INFORMACTION SUPLEMENTARIZ.

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco

with the i

This is to cenify that the products described here in ware manufactured, sampled, tested, andfor insr d in and miests the requirements in all respacts. This cenificale is issued by & computerized system and it is valid with electronic signature. On the original certificate the trade-mark green colored
Terars s stamped, [n case the owner of the onginal cartificate would relesse a copy of it, he must attest #s conformity to the original one, taking upon himsalf the responaibility for any unlawfu! or not allowed use. Any alteration endior falsification will be subjecied to the law

This cendicate is not a declarstion of origin nor may it be used a5 & declaration of crigin.

Este documento cenifica que los producies descritos agul fuercn manufacturados, probades yio inspeccionados de acuerdo con 18 espacdicacidn de refarencia y satisfacs jos pondientes g Este 58 amite un sisterna y es vélide cen firma elacirdnice.  En ol cartificado original sl logotipo

[ oicazrroan]

Tenaris {verde) esté impresc er & hoja. En caso de que el g del i gue una f <l

del mismo, deberd garantizar la conformadad con el Sriginal, y s hace resporseble por cuglguer uso legel ¢ indebide  Cunaiguier alteracion yio fafsdicacién seré sujeta 3 la e
] ¥ I ¥

Este certificade no es, ni puede ser usado, comea una declaracién de crigen.
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u Tubos de Acero de México, S.A,
0 : m q -m Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina; (52) 229 989 1100 tel

(52} 229 989 1120 fax
06044175 414
Date/Dia: 15/12/2006

lcusomer I Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Orger / Cliente Orden - ftem N*~ Customer’s Reference | Referencia del cliente Manufacturer's Works Order N° | Confirmacién de Venta
. 093641/02
Manufacture Process | Precese de fabricacion. Product Type / Tipo de producte. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
standard or Specification | Mormas o especificaciones. Steel Grade / Grado de acers. Ends | Extremes. NORMAL BEVEL
APT SL/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones, Length / Longitud. Quantity [ Cantidad. 19 Pcs/p=z Nominal Weight / Peso Nominal
219.10 X 8.20 MM 6.00 / 6.50 MTS _ i _ ~ |42.65 KG/M
8 5/8 X 0.322 INCH 19.70 / 21.30 FT 28.58 LB/FT

SUPPLEMENTARY INFORMATION / HZ@OWK@OHOZ SUPLEMENTARIZ2

Eléctrico-Horno de Afinacidén-Mdguina de Colada Continua. Acero calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacidn de Mercurio
Not repaired by welding / No reparado por soldadura N

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructive. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidén SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003

.HEIM? REF: 663456

TAMSA QUALITY DEPARTMENT SIGNATURE

/" ™, DEPTO. CERTIFICACIONDE CALIDAD
¥

i TEL TERESA M
iy HiH—
Quality System Certified . M\v\a _.\.\ /m

QUALITY CERTIFI Cb.ﬂwcﬁ DEPT

N* 110850
i
This is te cerify that the producis described hers inwere marivfactured, sampind, tested. andior inp g in rice with the ificatis i d and mests the mauirements in m__.\mm_umrum. This certificate is ssued by # compulerized system and it s valid with electronic signature, On the enginal cantificate the trade-mark green colosed
Tararis is stamped. In case the owner of the original cartificate would relense & copy of it, he must attest its conformity 16 the eriginal one, taking upon himself the responsibility for 2ny uniawful or not allowsd use. Any analor falsification wilf be subj to the law
This cerificate s not & declarstion of origin nor may it be used as a declaration of ongin.
Esle documaents cenfica que los preductos descrites agui fueron , P dos ye inspecci de acuerde con la ificacion da 2y los: pond requarimientos. Esle G s& emite i un sistema B y &s vilide con firma slectrénica.  En el ceriificado anginal el logotipa
- Tenaris {verde) esté impraso en la hojg. En caso de que ai del iF gUE Una in del mismao, deberd garantizar la corformidad con e enginal, y se hace responsable por cualquier uso degal o ndebde Cualguser alf ign who ficacion sord sujeta & la ley.

Esle certificade no e, ni puede ser usado, como una declarmcidn de origen _ DiICA 777 040




